

ANTIBACTERIAL ASSESSMENT REPORT

REPORT NO.: 1920561.S

DATE: November 18, 2003

A.A.T.C.C. TEST METHOD 147 - 1998 - *Staphylococcus aureus* (ATCC #6538)

TO: Ms. Sarah Doyle
H & C Whitehead Ltd.
Prospect Works
Bailliffe Bridge
Brighthouse
HD6 4DJ

FOR:

C: Stephen Lindley, Chromatech
Paul Milner

SAMPLE(S) DESCRIPTION: One fabric sample was received for assessment of antimicrobial activity.

* The width of the growth-free zone surrounding the test specimen.

** Percentage of bacteria-free area under the test specimen.

TEST RESULTS:

SAMPLE DESCRIPTION

GROWTH-FREE
ZONE (MM)*

CONTACT
INHIBITION (%)**

Marlow 96

Striped coated fabric

15

100

COMMENTS: The sample demonstrated good activity against the *S. aureus* test organism.



Sonia Poropat, B.Sc.
Microbiology Supervisor



Chris Liu, B.Sc.
Microbiologist

THOMSON RESEARCH ASSOCIATES

95 King Street East, Toronto, Ontario Canada M5C 1G4 Tel: (416) 955-1881 Fax: (416) 955-1887